City of Nevada City ORDER NO. R5-2008-0177
Wastewater Treatment Plant NPDES NO. CA0079901

Prohibition of bypass. Bypass is prohibited, and the Regional Water Board may take
enforcement action against a Discharger for bypass, unless (40 C.F.R. §
122.41(m)(4)(i)):

a. Bypass was unavoidable to prevent loss of life, personal injury, or severe
property damage (40 C.F.R. § 122.41(m)(4)(i)(A));

b. There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate
back-up equipment should have been installed in the exercise of reasonable
[...]
D. ComPli@nCe SUMMEATIY.....ccouiiriruuneeeeninnansnrensreerrreeraseeesseaesrarrsrrassessssssanesansesssesesaesas F-4
E. Planned ChanQES ... ... ececeeerer e e e e e e e e e e e e e e r e aeseaeeasaseeaaaesaeanaesannnns F-4
[ll.  Applicable Plans, Policies, and Regulations .........cccoureoiiiiiiiciiiciiecii s eerrreeeeees F-4
F N o - | I U] 1 oo 4 42T F-4
B. California Environmental Quality Act (CEQA) .....vveriiiiieeeeer e F-4
C. State and Federal Regulations, Policies, and Plans ........coceuueeiiiniiiiirricciieeeeeeee, F-4
D. Impaired Water Bodies on CWA 303(d) List ..cc..emieiiiiie e, F-7
E. Other Plans, Polices and Regulations........cc.cccveiiviiiiiineeicccteiie e, eeeeeeee—— F-7
[V. Rationale For Effluent Limitations and Discharge Specifications........ccc.ccoovvveviveninnennane F-8
A. Discharge ProhibitionS .......ccieiiiicoie e e cre e F-9
B. Technology-Based Effluent Limitations..........eeeeeieiiiiioiiciceriire e F-9
1. Scope and AULNOIILY . ... oottt r e e eeeneceenes F-9
2. Applicable Technology-Based Effluent Limitations ..........eeceieeriirermreeemiincccnnreenns F-10
C. Water Quality-Based Effluent Limitations (WQBELS).........cccceeeeiennee. e erenrer e F-11
1. Scope and AUTNOIILY......eeeeiiiiriee e s e e e s e s s e e e e s s e e nennns F-11
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives.................. F-11
3. Determining the Need for WQBELS ...t F-13
4. WQBEL Calculations ..........cccoiiiiiniiniieciinenns ettt F-26
5. Whole Effluent TOXICIY (WET) cocriei e s e e ese e aeae e F-30
D. Final Effluent Limitations.........ccov it F-31
1. Mass-based Effluent Limitations. .......cccoiiiiiiiiiiminiiciiiicere e F-31
2. Averaging Periods for Effluent Limitations. ...........euieeoriimeeeie e, F-31
3. Satisfaction of Anti-Backsliding Requirements........ccccoooioieieciiiiiniincieeeeecene F-32
4. Satisfaction of Antidegradation POlCY .........ooeiiicecciiccerer e F-33
E. Interim Effluent LimitationS. ... F-34
F. Land Discharge SpecifiCations.........cov e e F-34
G. Reclamation Specifications.........coc i F-34
V. Rationale for Receiving Water Limitations ........coovviiioeccceee e F-34
A, SUMACE Waler ...t en e e e e e e e e e s es F-35
[ €] (0T T o 111 7= =Y PPN F-38
VI. Rationale for Monitoring and Reporting Requirements..........ccccooveemmeeeicecneneermeecmneees F-38
y N [0 10T o1 1Y [oT 71 (o] | o T RO USRS PRPRPPROE F-38
B. Effluent MONItOMING . ... e s e e s e rrennnan s s s e s s e seeaeneana e e e s ne s OO
C. Whole Effluent Toxicity Testing Requirements .........ooeveeeiieeiecccceeeeeeeeeeeeee F-38
D. Receiving Water Monitoring ........cceeuieieeiiiiicin s erecc s F-39
(IS 8 [ = o I = | (=Y PP U F-39
pZ A € 110181 T k11 (=Y F-39
E. Other Monitoring ReqUIremMents ... e e e e e e e F-39

Attachment F - Fact Sheet F-1



City of Nevada City ORDER NO. R5-2008-0177

Wastewater Treatment Plant NPDES NO. CA0079901
VII. Rationale for ProViSIONS........cocvuiiiiiieccecccie e e e e e e aaae e e e e e e F-39
JANRS Y = TaTo b= 1o I8 o o )V, (= o] o - T O F-39
B. Special ProViSIONS.......ueeiiiiiiicccieee ettt e st ee e e e e e e e e e ar e F-40
1. Reopener Provisions...........cccccvevnniiniiicciccineciee e F-40
2. Special Studies and Additional Monitoring Requirements...........cccc.cccociieeeeiiininnnnn, F-40
3. Best Management Practices and Pollution Prevention ..........ccoceeeeiiiiiiiiiiiciceneens F-44
4. Consfruction, Operation, and Maintenance Specifications......ccceevvveveriirrveriirieennnn, F-44
5. Special Provisions for Municipal Facilities (POTWs Only) ....cecveevevereieiieeeeeececee, F-44
6. Other Special ProviSIONS.........ooi i er e e e e e e ee e F-44
7. Compliance SCheUIES .......ceeiiieieeeee e e e e e e e e e e e e F-44
VIII. Public PartiCipation .........coeeeieiiieeeee e e e e e e s s e e e e s e e e e e e e e F-44
A. Notification of Interested Parties.......ccoevvevvevveieennnnnn. ettt e e e aatatrnnneeerenea———————_ F-45
B. Written COmMMENTS ...t e et et e r e e e e e e e e e e e e e e e F-45
C. PUDIC HEAMNG ..ot e e e e e e e e ena e e e e e e s e eeaeaeeaanas F-45
D. Waste Discharge Requirements Petitions.........cccceeriiiiereimmeincincnieiiiiiiececcceienes F-45
E. Information and COpYiNg ...ttt F-46
F. Register of Interested Persons .....c.ccccveeeeiiiicniii e F-46
G. Additional INfOrMation ........cceieiiciieiiiiirrere e F-46
List of Tables
Table F-1. Facility Information ... e e e F-1
Table F-2. Historic Effluent Limitations and Monitoring Data..........ccccooiiciee F-3
Table F-3. Summary of Technology-based Effluent Limitations ...........ccccccceeeennnnee ceerra—— F-11
Table F-4. Salinity Water Quality Criteria/Objectives and Effluent..........ccccccoiiieiiinnaninenn. F-22
Table F-5. Summary of Reasonable Potential ANalysis..........cocverreervuiereeeeeieereeeeeeeeeeereens F-25
Table F-6 WQBEL Calculations for AmMmonia..........cocovieriiiiieceiccee i nremrerrnerreeee e F-28
Table F-7 WQBEL Calculations for COPPEr....c.uuieie e cceiee s sseesanceeanceree e e enens F-28
Table F-8 WQBEL Calculations fOr ZinNC.........uiieeiiiieiiiieeinieececssseee e enneennnneeeeressenenes F-28
Table F-9 WQBEL Calculations for Carbon Tetrachlorlde ................................................... F-29
Table F-10 WQBEL Calculations for Dichlorobromomethane.........ccccccoeiiiiicimiiiicceninnenennn, F-29
Table F-11. Summary of Water Quality-based Effluent Limitations ...........cccccocoiiiiiieniiinis F-30

Attachment F - Fact Sheet F-2



City of Nevada City ORDER NO. R5-2008-0177
Wastewater Treatment Plant NPDES NO. CA0079901

ATTACHMENT F - FACT SHEET

As described in section Il of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Dischargers in California. Only those sections or subsections of
this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as “not
applicable” are fully applicable to this Discharger.
I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

WDID 5A290101001

Discharger City of Nevada City

Name of Facility City of Nevada City Waste Water Treatment Plant
650 Jordon Street

Facility Address Nevada City, California 95959

Nevada County

Facility Contact, Title | . Faiconi, Gity Engineer, (530) 265-2496

and Phone

Authorized Person to

Sign and Submit William Falconi, City Engineer, (530) 265-2496
Reports

Mailing Address 650 Jordon Street, Nevada City, CA 95959
Billing Address 317 Broad Street, Nevada City, CA 95959
Type of Facility POTW

Major or Minor Facility | Minor
Threat to Water Quality |2

Complexity B
Pretreatment Program N
Reclamation Not applicable

Requirements
Facility Permitted Flow | 0.68 MGD

Facility Design Flow 0.69 MGD

Watershed Yuba River

Receiving Water Deer Creek, tributary to Yuba River
Receiving Water Type Inland surface water

A. The City of Nevada City (hereinafter Discharger) is the owner and operator of the City of
Nevada City Wastewater Treatment Plant (hereinafter Facility), a publicly owned
treatment works.

Attachment F — Fact Sheet F-1



City of Nevada City ORDER NO. R5-2008-0177
Wastewater Treatment Plant NPDES NO. CA0079901

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or policy are held to be equivalent
to references to the Discharger herein.

B. The Facility discharges wastewater to Deer Creek, a water of the United States and a
tributary to the Yuba River, and is currently regulated by Order R5-2002-0050. which
was adopted on April 26, 2002 and expired on April 1, 2007. The terms and conditions
of the current Order have been automatically continued and remain in effect until new
Waste Discharge Requirements and NPDES permit are adopted pursuant to this Order.

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge
Elimination System (NPDES) permit on March 19, 2007.

Il. FACILITY DESCRIPTION

The Discharger owns and operates a wastewater collection, treatment, and disposal
system, and provides sewerage service for the City of Nevada City. The WWTP serves a
population of 3,050 and at least two industrial sources (one zero-discharging categorical
industrial user and one non-significant industrial user). The identified industrial users
generate nearly no non-domestic wastewater discharges. The WWTP design daily
average flow capacity is 0.69 MGD and accepts an average of 0.40 MGD of wastewater
per day. The WWTP experiences significant infiltration and inflow (I&I) during wet
weather, but has not experienced sulfide erosion.

A. Description of Wastewater and Biosolids Treatment or Controls

The treatment system consists of screening, grit removal, lime addition, biological
treatment, filtration utilizing cloth disc filters and sand filtration in parallel operation, and
chlorination/dechlorination. The sludge is treated in an aerobic digester, dewatered by a
belt filter press, and hauled to the Redwood Landfill in Navato. The Facility’s design flow
is 0.69 MGD and the maximum wet weather flow rate of 1.60 MGD.

The headworks consists of bar screens, lime addition, and a manually-scraped grit
channel. The primary sedimentation basins are not used to remove solids, but rather to
equalize the feed into selector activated sludge basins. These basins were added in 2007
and replaced sequencing batch reactors.

Secondary effluent is further treated through two secondary clarifiers and a traveling
bridge sand filter, with a design capacity of 1.0 MGD, in order to produce tertiary grade
wastewater for discharge to Deer Creek. Filter backwash returns to the headworks.
Tertiary filtered wastewater is then chlorinated and dechlorinated prior to discharge to
Deer Creek.

Grit and bar screenings are hauled off-site to a landfill. There is no primary sludge because

the primary sedimentation basins are operated as equalization basins. Secondary waste
activation sludge is aerobically digested in a converted but undersized anaerobic digestor.

Attachment F — Fact Sheet F-2



City of Nevada City . ORDER NO. R5-2008-0177
Wastewater Treatment Plant NPDES NO. CA0079901

The digested sludge is dewatered in a filter press with the filtrate returning to the
headworks. The sludge is off-hauled to a landfill.

B. Discharge Points and Receiving Waters

1. The Facility is located in Section 12, T16N, R8E, MDB&M, as shown in Attachment
B (Figure B-1), a part of this Order.

2. Treated municipal wastewater is discharged at Discharge Point 001 to Deer Creek, a
water of the United States and a tributary to the Yuba River at a point latitude 39 °,
15’, 35.1” N and longitude 121 °, 01, 50.7 " W.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data
Effluent limitations contained in the existing Order for discharges from Discharge Point

001 (Monitoring Location M-001) and representative monitoring data from the term of
the previous Order are as follows:

1 Table F-2. Historic Effluent Limitations and Monitoring Data

Range of
‘ Effluent Limitations D\(;;?:;Zd
Parameter Units (5/02 — 12/06)
Monthly Instant. Instant. Average | Average Average Maximum | Average Daily
Median Min. Max. 1-hour Monthly Weekly Daily Discharge L
mg/L — - - - 10 15 30° 1-48
BODs Ibs/day 2 - - - - 58 86 170° 3-163
TsS mg/L - - - - 10 15 30° 0.5-55
| Ibs/day 2 - - - - 58 86 170° 1.5 — 454
t pH s.u. — 6.5 8.5 - ~ — 5-9.1
Acute % 3
Toxicity survival
Ammonia mg/L ¢ 0.01-24.3
(as N) Ibs/day 0.03 - 133.31
Flow MGD - - — — - - "~ 0.69 0.21 -1.46
Nitrite mg/L - - - - 1 - - 0.01-1.87+
(as N) Ibs/day 2 - - - - 5.8 - - 0.03-6.4 ¢
Nitrate (as mg/L -- -- - -- 10 - - 0.06 -8.25 ¢
N) ibs/day 2 58 0.32-294 «
Sojieable | miL - - - - 0.1 - 0.2 0.4
|
| Colform | MPN/100 |5 - 23° - . - - 2-1600*
’ Organisms mL.
| ;Zt:;ljual mg/L - - - 0.019 0.010 - - 0.53-0.79 1
Chlorine Ibs/day 2 - - - 0.110 0.057 - - 0.08-0.39 1

Attachment F — Fact Sheet . F-3



City of Nevada City
Wastewater Treatment Plant

ORDER NO. R5-2008-0177
NPDES NO. CA0079901

Range of
Effluent Limitations D&;ﬁ«;d
(5/02 — 12/06)
Removal o 6
| ’ % - - - - - - 60.7 - 100
BOD .
$§rsnova[’ % 95 6 - - - — - - 53.3 - 100

D. Compliance Summary
E. Planned Changes

The Discharger recently completed a 2007 Wastewater Improvement Project. The

Unless otherwise noted as follows: ¢ Monthly Average; 1 1-Hour Average; * Instantaneous Maximum
Based on upon a design treatment capacity of 0.69 MGD.

Survival of aquatic organisms in 96-hour bioassays of undiluted waste shall be no less than 70 percent (one

bioassay) or 90 percent (as a median of three bioassays).

Temperature and ph dependent limits included as Attachments B,C,D in the previous permit.

Total coliform shall not exceed 23 MPN/100 mL more than once during any 30-day period; no sample shall
exceed 240 MPN/100 mL at any time.

The arithmetic mean of BOD and TSS in effluent samples collected over a calendar month shall not exceed 5

percent of the arithmetic mean of the values for influent samples collected at approximately the same times

during the same period (95 percent removal).

improvements include improving the headworks, converting the sequencing batch reactors
into selector activated sludge basins, adding two secondary clarifiers, installing a second
effluent filter, rebuilding the laboratory and office building, and making improvements to the
effluent sampling and pH adjustment processes. According to the ROWD, the Discharger
has no further plans to expand the Facility during the next five years.
the proposed permit, the Discharger indicated that they are working on a small
hydroelectric project utilizing the effluent from the Facility. Prior to any discharge from the
new project, a new ROWD fully characterizing the project will need to be submitted to the

Regional Water Board.

lil. APPLICABLE PLANS, POLICIES, AND REGULATIONS

In their comments to

The requirements contained in this Order are based on the applicable plans, policies, and
regulations identified in section Il of the Limitations and Discharge Requirements

(Findings). This section provides supplemental information, where approprlate for the
plans, policies, and regulations relevant to the discharge.

A. Legal Authority

See Limitations and Discharge Requirements - Findings, Section [I.C.

-B. California Environmental Quality Act (CEQA)

See Limitations and Discharge Requirements - Findings, Section Il.E.

C. State and Federal Regulations, Policies, and Plans

1. Water Quality Control Plans. The Regional Water Board adopted a Water Quality
Control Plan, Fourth Edition (Revised August 2006), for the Sacramento and San

Attachment F — Fact Sheet

F-4




City of Nevada City ORDER NO. R5-2008-0177
Wastewater Treatment Plant NPDES NO. CA0079901

Joaquin River Basins (Basin Plan) that designates beneficial uses, establishes water
quality objectives, and contains implementation programs and policies to achieve
those objectives for all waters addressed through the plan. The Basin Plan at page
11-2.00 states that the “...beneficial uses of any specifically identified water body
generally apply to its tributary streams.” The Basin Plan does not specifically identify
beneficial uses for Deer Creek (Hydrologic Unit 515.3), but does identify present and
potential uses for the Yuba River, to which Deer Creek, is tributary. These beneficial
uses are as follows: agricultural irrigation, agricultural stock watering; hydropower
generation; water contact recreation, including canoeing and rafting; non-contact
water recreation, including aesthetic enjoyment; warm freshwater habitat; cold
freshwater habitat; warm migration of aquatic organisms; cold migration of aquatic